66

CR18DSL
Item Part Name aTy| |'tem Part Name QTY
No. No.
1_| BLADE HOLDER (A) 1 38 | BALANCE WEIGHT 1
2 [ NUT M4 1 39 |GEAR 1
3 | PLUNGER 1 40 | RETAINING RING (E-TYPE) FOR 1
4 | PACKING WASHER 1 D10 SHAFT
5 | FELT PACKING 1 41 | BALL BEARING 6001VVCMPS2L 1
6 | O-RING (1AP-12) 1 42 | BEARING COVER (A) 1
7 TMETAL 2 43 | ARMATURE ASS'Y DC 18V 1
8 | UPPER COVER ASS'Y 1 44 | BALL BEARING 608VVC2PS2L 1
9 | HEX. SOCKET HD. BOLT 5 45 | MAGNET 1
(W/SP.WASHER) M5x20 46 | BRUSH BLOCK 1
10 | HEX. SOCKET HD. BOLT 2 47 | FERRITE CORE 1
(W/SP.WASHER) M5x16 48 [HOUSING (A).(B) SET 1
11 | SPECIAL BOLT M4 1 49 | BRUSH CAP 2
12 | CAP 1 50 | CARBON BRUSH 2
13 | LEVER (A) 1 51 | HITACHI LABEL 1
14 | SPRING (D) 1 52 | DC-SPEED CONTROL SWITCH 1
15 | HOLDER PIN (B) 1 53 [ PUSHING BUTTON 1
16 | SPRING (B) 1 54 | MACHINE SCREW (W/WASHERS) | 4
17 | BASE 1 M3x12
18 | MACHINE SCREW 5 55 | HEAT SINK 1
(W/SP. WASHER) M4x12 56 | CONTROLLER TERMINAL SET 1
19 | COVER PLATE 1 57 | NAME PLATE 1
20 | FRONT COVER 1 58 | TAPPING SCREW (W/FLANGE) 8
21 | SEAL LOCK FLAT HD. SCREW M4x12| 3 D4x20
22 | BEARING COVER (B) 1 59 | BATTERY (BSL1830) 2
23 | BALL BEARING 6901VVCMPS2L 1 501 | HEX. BAR WRENCH 4MM 1
24 | SPINDLE 1 503 | SABER SAW BLADES NO.103 150L| 4
25 | METAL (B) 1 P.14
26 | CAP (A) 1 504 | BATTERY COVER 1
27 | HEX. SOCKET HD. BOLT 1 505 | CHARGER (UC18YRSL) 1
(W/FLANGE) M5x12 506 | CASE 1
28 | TAPPING SCREW (W/SP. WASHER)| 4
D5X30
29 | GEAR COVER ASS'Y 1
30 | SEAL LOCK HEX.SOCKET FLATHD|
BOLT M5x12
31 | NYLOCK HEX. SOCKET FLATHD. | 4
BOLT M6x16
32 | SEAL PACKING 1
33 | PACKING (B) 1
34 | CONNECTOR HOLDER 1
35 | CONNECTOR 1
36 | CONNECTING PIECE (A) 1
37 | NEEDLE ROLLER 1




	〰ㅃ潶敲䙟䍒ㄴ䑓䱟䕅
	〰呡扬敟䍒ㄴ䑓䱟䕅
	〱䕮束䍒ㄴ䑓䱟䕅
	〲䝥牟䍒ㄴ䑓䱟䕅
	〳䝲敟䍒ㄴ䑓䱟䕅
	〴偯江䍒ㄴ䑓䱟䕅
	〵䡵湟䍒ㄴ䑓䱟䕅
	〶䍺敟䍒ㄴ䑓䱟䕅
	〷呵牟䍒ㄴ䑓䱟䕅
	〸副浟䍒ㄴ䑓䱟䕅
	〹卬潟䍒ㄴ䑓䱟䕅
	㄰創獟䍒ㄴ䑓䱟䕅
	ㄱ䉡捫彃刱㑄卌彅�
	ㄲ䍯癥牂彃刱㑄卌彅�



